9.

KENNETH SCHMITT TOWN OF CARMEL ANN SPOFFORD

Town Supervisor Town Clerk

TOWN HALL

SUZANNE MC DONOUGH
KATHLEEN KRAUS

Town Councilwoman 60 McAlpin Avenue Recei P

i eceiver of Taxes
Deputy Supervisor Mahopac, New York 10541
MICHAEL A. BARILE Tel. (845) 628-1500 ¢ Fax (845) 628-6836
Town Councilman www.carmelny.org
FRANK D. LOMBARDI
Town Councilman MICHAEL SIMONE
ROBERT F._SCHANIL, JR. Superintendent of Highways
Town Councilman Tel. (845) 628-7474

TOWN BOARD WORK SESSION
Wednesday, June 10, 2020 7:00pm

PLEDGE OF ALLEGIANCE - MOMENT OF SILENCE
PUBLIC HEARING #1- On the Proposed Amended Increase and Improvement of the Facilities of Carmel Sewer
District #1 WWTP
1.Res: Public Interest Order in the Matter of the Increase and Improvement of Facilities of Consolidated Sewer
[...]
produces more residual solids under stoichiometrically equivalent doses. Polymers used in addition to
aluminum-based coagulants improve the coagulation efficiency by adsorbing insoluble metallic ions. The
aluminum-based sludge is likely to be preferable if being disposed to the local sewer system based on the
CSD2 wastewater treatment plant scheme, though CSD2 should be consulted prior to selection of a
coagulant.

422 Pre-Oxidation

Depending on the raw water quality or treatment goals, oxidants may be injected at the head of the treatment
plant. Common oxidants include chlorine, ozone, and permanganate. The oxidants may be used to convert
metals such as iron and manganese into their insoluble form for filtration or they may be used to assist with
taste and odor issues. Neither of these are currently a concern with the existing source water, but it is
recommended to incorporate the ability to inject an oxidant in the future if needed. This is commonly
performed using chlorine that is already used for post-chlorination disinfection by providing space for a
separate pre-treatment chlorine dosing system. DBP formation is a concern when pre-chlorinating.
However, DBP formation is not expected to be higher than current levels as pre-chlorination is currently
performed with the existing treatment plant. Powder activated carbon (PAC) can also be considered to assist
with reducing DBPs or taste and odor issues.

| Water Treatment Process Evaluation 4-11



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

423 Rapid Mixing

Rapid mixing is required to disperse coagulant (and pre-oxidants in many cases) as quickly and evenly as
possible in the raw water. Several mixing alternatives can be used to achieve this goal, including
mechanical, hydraulic, static, and pump mixing using pressurized water jets. Mechanical, hydraulic, and
static mixing were considered for the proposed plant and static mixing was preferred for this application.

Static mixing is described as any mixing procedure with no moving parts that uses the hydraulic energy of
the water flow to intentionally create turbulent flow. The Recommended Standards for Water Works states
that static mixing can be considered if flow is constant and high enough to maintain a turbulence that will
complete the necessary chemical reaction. This is either done by adding excess fittings or by running the
raw water past several angled baffles creating mixing eddies in the flow. Static mixing can either be in-line
or in-channel. In-channel static mixing is performed by installing a “mixing box” into a raw water flow
channel. In-line static mixing is a similar process performed in a closed raw water pipeline. Velocities can
be kept high even at smaller design flows. Due to higher head loss associated with the enclosed turbulent
flow, in-line static mixing requires more available head than in-channel static mixing. Although in-channel
static mixing is a more favorable option with respect to process headloss, layout conditions may warrant an
in-line static mixer. Both in-line and in-channel static mixing may be evaluated further in detailed design.

424 Flocculation

After the chemical application and rapid mixing stages, the process water passes through a flocculation
stage in order to produce a floc that is amenable to clarification and filtration. Flocculation is designed to
create collisions between particles aiding in the propagation of particle size.

Flocculation mixers are generally designed to meet a maximum “G-value”, with the ability to turn down
the speed to achieve lower values. The goal of flocculation is to maximize fluid motion while minimizing
the shear forces that may lead to floc breakup.

The Recommended Standards for Water Works provides guidelines for a flocculation process:

e Minimizing short-circuiting and destruction of floc can be accomplished by:
0 Adequate inlet/outlet design
0 Series compartments
O Ability to isolate individual basins
O A drain and/or pumps shall be provided to handle dewatering and sludge removal.
e The detention time for floc formation should be at least 30 minutes with consideration to using
tapered (i.e., diminishing velocity gradient) flocculation (note that reduced detention time of 5-
10 minutes is more typical for flotation clarification).
¢ Flow-through velocity should be between 0.5 to 1.5 feet per minute.
e Agitators must be driven by variable speed drives with the peripheral speed of paddles ranging
from 0.5 to 3.0 feet per second.
¢ External, non-submerged motors are preferred.
¢ Baffling may be used to provide for flocculation in small plants only after consultation with the
reviewing authority. The design should be such that the velocities and flows noted above will
be maintained.

| Water Treatment Process Evaluation 4-12



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

e Flocculation and clarification basins should be as close together as possible.

e Velocity of flocculated water through pipes or conduits to clarification basins must be between
0.5 to 1.5 feet per second.

o If flow is split, it is recommended that a means of measuring and modifying the flow to each
train or unit be provided.

¢ (Consideration should be given to the need for additional chemical feed in the future.

e A pH meter, jar test equipment and titration equipment for hardness and alkalinity should be
available for testing and confirming operation of coagulation and flocculation.

425 Clarification

The clarification step consists of reducing the concentration of suspended matter in water prior to filtration.
Each clarification process presented in the following sections offers advantages when considering footprint,
energy requirements, residuals solids handling, mechanical complexity, and hydraulic residence time.

As an initial screening process, the average and maximum turbidity, color and TOC for Lake Gleneida were
plotted on Figure 4-3 which is used as a guide to select an appropriate clarification process based on the
raw water quality. These plots indicate that under average conditions, both DAF and direct filtration (no
clarification) could be considered. However, under maximum (worst-case) water quality conditions, DAF
is most appropriate for reservoirs while settling is more appropriate for rivers.

A more detailed review is performed for each clarification process in the following sections. The three main
clarification methods that will be evaluated in this report are conventional sedimentation, inclined plate
settling, and dissolved air flotation. Other types of clarification methods such as solids contact clarifiers are
not evaluated as they are generally not applicable to CWD2’s water supply and are not commonly used in
this region.

| Water Treatment Process Evaluation 4-13



Town of Carmel
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

JRRS P ——

March 2020

Avg. Turbidity = 1.9 NTU

_____________________ Avg. TOC=2.9 mg/L.
II -
1
1
1
1
1
1
1
1
1
1
1
1
1
1
/
7
17
I’
w |
______ | Avg. Turbidity = 1.9 NTU
?ﬁ ________________ ,,—"JI Avg. Color=13
___________ e |
14 .
& |
- = I Max. Turbidity = 10.8 NTU
|
12 & ,-4 Max. Color =40
' 1
7 FT5
104 DAF RS
| (reservoirs; non- e = =y
= mineral wrbidity) & L =
S 8- DAF il 2
=b /, st1]1 :
E al (mineral or non-mineral turbidity) _(37,,—" Settling - 50 %
L P L Tl §ctliing = =t
8 6 *‘ ------- (rivers; mineral — E
turbidity) = =
4 - L
o - 25
i Direct™ =~~~ _ _ - i
2. filtration [ ~=~~<__ | i Max. Turbidity = 10.8 NTU
_____________ !
S [ . e e T =--"7 Max. TOC=3.4mg/L.
— 1
0 T T T T | T 7/ | PR .. 0
0 25 50 200
Turbidi ty (NTU)

Figure 4-3: Lake Gleneida Average and Maximum Water Quality Plotted on “Water Quality
Treatment Selection”®

16 Valade et al., Journal of Water Supply: Research and Technology — Aqua; September 2009, 58 (6).

| Water Treatment Process Evaluation

4-14



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

4251 Conventional Sedimentation

The conventional sedimentation process functions by allowing gravity to settle particles. The efficiency of
sedimentation basins is affected by the particle settling velocity, the surface area of the tank, and the flow
rate.

Typical loading rates for conventional sedimentation range from 0.5 to 1.0 gpm/sf. The acceptable flow
rates vary with the nature of the settled solids, water temperature, and hydraulic characteristics of the
settling basin. The low loading rate results in long detention time (typically three to four hours for gravity
settling), which allows an operator time to adjust to changes in raw water conditions (i.e. turbidity spike).

A solids removal efficiency of 90 to 95 percent can be achieved through an optimized sedimentation basin.
Assuming proper pre-treatment, outlet turbidities from basins should range from 0.5 to 1.5 NTU, with a
normal performance of about 0.8 to 1.0 NTU. The metal-salt coagulant residuals are usually less than 1
percent solids when drawing off from sedimentation basins without additional thickening.!”

Sedimentation has the benefit of being low-energy, highly reliable, and robust, however, large basins are
required resulting in a large footprint and capital cost. Additional disadvantages include:

e Basins in this region are typically required to be covered or installed indoors;

Solids must be removed so they do not go anoxic or become re-suspended;

Additional thickening is required to achieve solids concentrations greater than 1 percent;

e Uncovered basins can be susceptible to algal growth resulting in pH swings and taste and odor
problems;

e They have difficulty removing algae or light floc; and

e Raw water treatment is critical to the efficiency of the process.

The Recommended Standards for Water Works provide additional criteria on sedimentation unit design.

4.25.2 Inclined Plate Settling (IPS)

This process, as with the conventional sedimentation process, depends on the formation of a “settleable”
floc and gravity settling for particle removal. Plate settler units consist of many parallel rectangular plates
typically set at a 55-degree angle. Flocculated water enters the bottom of the plates through entry ports that
are large enough to maintain laminar flow. The water flows upwards between the plates and the clarified
water exits through a collection weir or orifices. Solids removal occurs as particles settle downward, contact
the plate surface, and then slide down to the collection zone, as shown in Figure 4-4. Like conventional
sedimentation, continuous sludge collection equipment is required for residuals removal.

The typical overall basin loading rate to the plate settlers is higher than that of conventional sedimentation
basins, resulting in a smaller footprint for a given plant capacity. Although the settling footprint is reduced
when compared to conventional sedimentation, the total flocculation hydraulic detention time is still
required to be 30 to 45 minutes. Typically, design loadings for plate settler clarifiers are around 0.25 to 0.35
gpm/ft? of effective plate area or 3 to 4 gpm/ft> of plan area (overall basin loading rate).

17 AWWA/ASCE, “Water Treatment Plant Design”, 5™ Edition.

| Water Treatment Process Evaluation 4-15



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

Solids removal efficiency via this method is comparable to conventional sedimentation at 90 to 95 percent.
Assuming proper pretreatment, outlet turbidities from a plate settler should range from 0.5 to 1.5 NTU,
with a normal performance of about 0.8 to 1.0 NTU.

Figure 4-4: Example Inclined Plate Settler'®

When designing plate settler units, thickeners can also be incorporated into the same basin footprint stacked
below the plate settlers. This allows for both clarification and thickening to take place in one process unit.
This combined process is often referred to as Inclined Plate Settler Thickeners (IPST). There are two
streams generated by the inclined plate settler thickening unit, clarified water and thickened sludge. The
thickener is typically sized using a maximum design underflow rate of 10 pounds/day/ft>. After determining
the plate area and thickening area required based on the above loading rates, the dimensions of the basins
are determined using the controlling parameter or the parameter that requires the largest basin. Thickened
sludge concentrations between 2 and 6 percent are anticipated from the thickeners.

IPST tanks are typically square tanks that transition to a circular tank in the area below the plates to facilitate
thickening. Plate packs extend approximately ten feet below the water level and are located above a square-

18 Parkson Co. Lamella EcoFlow Inclined Plate Settler Schematic.

| Water Treatment Process Evaluation 4-16



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

to-circular transition zone. The lower circular portion of the tank functions as a solids collection tank
(“thickener”), which has a conical bottom and mechanical scraper for sludge removal. The rotating scraper
mechanism is driven by variable speed motor to assist in sludge thickening and discharge. The thickener
mechanism is designed to slowly stir the solids to promote further flocculation and water separation. These
mechanisms typically operate continuously.

Inclined plate settlers are widely used, reliable, and robust and have the added benefit of a reduced footprint
when compared to conventional settling. However, similar to the sedimentation basins, inclined plate settler
solids removal is maintenance intensive and plates have difficulty removing algae or light floc.

4.25.3 Dissolved Air Flotation

DAF is a relatively new clarification process compared to settling, though it has seen increasing use for the
past few decades around the US, particularly the northeast region. It functions by separating floc particles
from the water by floating them to the tank surface for removal. To achieve this, approximately 8 to 12
percent of the DAF process water is recycled from the DAF effluent and introduced to a high-pressure
system where it becomes saturated with compressed air. This air-saturated water is then reintroduced into
the process stream at the head of the DAF basins through specially designed injection nozzles. Upon
depressurization, the dissolved air comes out of solution forming micro-bubbles (10-100 um in diameter)
that attach to the contaminants in the water and aid in floating them to the surface (Figure 4-5).

Figure 4-5: Dissolved Air Flotation Diagram

The DAF process is particularly well suited to impounded water sources, such as reservoirs and lakes,
where the suspended particles are of low density (e.g. algae) and have high color and significant organic
content. Flotation is more effective than settling in removing low-density particles which are difficult to
settle, especially in colder water. A side benefit of DAF is that some taste-and-odor causing compounds
can be readily stripped by the dissolved air in the water. It should also be noted that DAF can be combined
with rapid rate gravity media filters in a single basin in what is referred to as a “stacked DAFF” basin,
which can further reduce footprint requirements.

| Water Treatment Process Evaluation 4-17



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

There are operating DAF/filtration plants within a 50-mile radius of Carmel with similar impounded
reservoirs and raw water quality, including:

e Carmel Water District No. 8 WTP treating water from Lake Mahopac

NYC’s Croton WTP treating water from the Croton watershed

Warner WTP in Fairfield, CT treating water from Hemlocks Reservoir

e Stamford WTP in Stamford, CT treating water from North Stamford Reservoir

o Peekskill WTP in Peekskill, NY treating water from the Campfield Reservoir

o (Catskill Aqueduct WTP in Cortlandt Manor, NY treating water from the Catskill Aqueduct

Similar to these operating plants, Lake Gleneida water has a low turbidity and low to moderate TOC. Based
on experience with similar waters in the region, DAF/filtration is applicable for the proposed WTP.

4254 Comparison of clarification processes

Some advantages and disadvantages of the three clarification processes are listed for ease of comparison in
Table 4-5.

Table 4-5: Clarification Alternatives Comparison

Clarification

Method Advantages Disadvantages

e  Minimal protection from variation in
No - . water quality

Clarification *  Nobuilding space required e  Future regulations or changes in

water quality may require clarification

e Low energy
Conventional ¢ Low mechanical complexity e Long detentior_w time
Sedimentation e Low headloss e Largest footprint
e Low operating costs e  Sludge thickening required
e  Effective for high turbidity events
e Smaller footprint than conventional

settling with further gains by locating
the thickener below the inclined

e Larger footprint compared to DAF
. plates : :
Inclined Plate e  Submerged mechanical equipment
] e Low energy . .
Settling . . e Potential maintenance challenges
*  Low mechanical complexity e  Sludge thickening required
e Process is characterized by low 9 greq
headloss and operating costs
e  Effective for high turbidity events
e Smallest footprint with added space
gains from reduced floc tanks and
smaller clarification tanks
e Effective at removal of low-density e Highest energy consumption
Dissolved Air particles such as algae and NOM e More complex mechanical equipment
Flotation ¢ No sludge thickening required o Potential difficulty treating high
e Taste and odor removal turbidity events

e Lower clarified turbidity resulting in
longer filter runs than settling
processes

| Water Treatment Process Evaluation 4-18



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

426 Filtration

Filtration systems employed at water treatment facilities function by having water pass through a porous
medium that removes solids by physical and chemical means. In some filters, biological action plays a
significant role as well. Filtration is a secondary barrier used for surface water that helps increase the
efficiency of the disinfection process. Filtration preceded by coagulation, flocculation, and clarification is
commonly referred to as conventional treatment. In direct filtration, the clarification step is omitted, and
flocculation facilities are reduced in size or may be omitted as well. Different types of filtration systems
can be used for different applications, since each has different removal capabilities (see Figure 4-6).

Figure 4-6: Filtration Treatment Spectrum

Filtration is the most important and final solids removal process in a treatment plant. Lowering turbidity is
crucial in protecting public health. High filtered water turbidity can have two important consequences.
First, pathogen (e.g., Giardia and Cryptosporidium) removal in filters is directly related to filtered water
turbidity. Second, turbidity can interfere with the disinfection process because the suspended particles can
shield microorganisms from the disinfectant. Therefore, lower turbidity results in increased pathogen
removal and more effective disinfection and better public health protection. The SWTR requires combined
filtered water turbidity be less than or equal to 0.3 NTU in 95% of the measurements taken. In addition, the
AWWA Partnership for Safe Water and many utilities have a goal of less than 0.1 NTU.

| Water Treatment Process Evaluation 4-19




Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

4.2.6.1 Diatomaceous Earth Filtration

As mentioned in Section 2.2.2.2, DE filtration is currently being used at the existing WTP, a schematic of
which is provided in Figure 4-7. This system is used for successful treatment of low-level turbidity in raw
[...]
rinsing to maintain permeability, minimize the needed driving pressure, and prolong the useful life of the
membranes. As an example, a typical system may backwash for 30 seconds with a 15-second air scour
every 20 to 60 minutes. Some systems use chemically-enhanced backwash to maintain membrane
permeability. Backwash water or concentrate from membrane systems may be clarified, producing a
supernatant that can then be recycled to the head of the treatment plant. However, this may require pilot
testing to demonstrate acceptable treated water quality with this configuration. Alternatively, a secondary
membrane system could be used to treat the supernatant which then is recycled to the head of the plant,
however, this is typically uneconomical. An additional UV disinfection step for the filtrate may also be
required. Therefore, to minimize complexity and costs, membrane system waste streams are commonly
disposed of to sewer. This waste stream is typically 3 to 5% of the total flow. This also assumes the
chemicals used (commonly sodium hypochlorite, citric or hydrochloric acid, caustic soda, or a surfactant)
are acceptable for sewer disposal at expected concentrations or pH levels. The waste stream for
backwashing may be higher for immersed membrane systems compared to pressurized systems because of
the need to fill up the entire tank in which the membranes are housed.

446 Qualitative Comparison

A qualitative comparison is used to select the most appropriate treatment process using the comparison
categories described in the previous sections of this report. Each treatment train is given a relative rating
for each comparison category as either positive (+), neutral (0), or negative (-). The ratings are then totaled
and compared for each treatment train as shown in Table 4-11.

| Water Treatment Process Evaluation 4-31



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

Table 4-11: Qualitative Comparison of Treatment Trains

(=)} c
= © c
t 2 c £2 S, c 5 o R
© © O -3 > s 0 @ © (= = 0
w (V2] [l T XS () o E
w S © cCciEcl NET® = S <€ =5
59 5 | 2895 ouviE | TEL €9 T o
£ o® S c®8F ToiL > 2 3w © =
228 g s > |2E@=E gy | 9c3 =S € o
s s = = = = - = =
555 £ i 8% | SETE B3 | 225 o i 5
o0 S e o5 o ctE D o3 = EES
s £ 3 © oo ) =30 °og a g E
S0 = o 0 o ol s =S
goo = 14
Facility Size
and Capital + + - - (o] (o] (o]
Cost
Operations
and - + o o + o (0]
Maintenance
Treatment - - 0 0 + 0 +
Flexibility
Energy and
Chemical - o (o] (o] (o] - -
Usage
Residuals _ + o o + o o
Handling
Overall - + - - + - o
+ = Positive o = Neutral - = Negative

In summary, “Direct Rapid Rate Gravity Filtration” and “DAF with Rapid Rate Gravity Filtration” are the
two most suitable treatment trains. However, DAF is more robust as it provides an extra layer of protection
from variable water quality with its additional clarification step, which may be necessary with future
regulations or with the potential future use of the West Branch Reservoir supply. If direct filtration were
implemented instead, it would be highly recommended that UV disinfection be provided as an additional
treatment barrier and space be provided for clarification in the future for these reasons. DAF also assists
with removing lighter particles such as algae, DOC and DBP precursors to a higher extent than other
clarification processes, particularly at colder temperatures, which is ideal for the water quality of Lake
Gleneida and should assist with reducing DBP levels in the distribution system. Furthermore, DAF is widely
used in the northeast region and in NY, including Carmel Water District No. 8, which has a 0.25 mgd DAF
plant built in the 1990s and treats water from Lake Mahopac. Therefore, “DAF with Rapid Rate Gravity
Filtration” is the recommended treatment train.

| Water Treatment Process Evaluation 4-32



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

5. Selected Treatment Process Conceptual Design

The following sections are organized to describe the conceptual design for the proposed WTP by
engineering discipline. Conceptual design drawings are included in Appendix D for reference, which were
developed based on preliminary design criteria which will need to be confirmed during the detailed design
phase of this project.

5.1 Process Mechanical Design

The proposed treatment process consists of rapid mixing followed by flocculation, DAF clarification, rapid-
rate gravity media filtration, and finally disinfection using chlorine. A block diagram of the proposed
process flow is shown in Figure 5-1 and a more detailed process schematic is provided in drawing D-01 in
Appendix D. This proposed process train was selected to provide the Town with enough flexibility to
ensure a long-term solution for meeting treatment goals and current regulations plus anticipated future
regulations.

Figure 5-1: Proposed Process Train Block Diagram

The proposed conventional DAF/filtration treatment process is based upon the following minimum log
removal credits to be confirmed by the Putnam County Department of Health (PCDOH):

e 3-log Cryptosporidium oocysts?*!
e 2-log Giardia cysts*
e 2-log virus

21 National Primary Drinking Water Regulations: LT2ESWTR, Federal Register Vol. 71 No. 3 (January 5, 2006), pp. 678-681.

22 Based on the Surface Water Treatment Rule, log removal/inactivation credit for Giardia via DAF/Filtration is 2.0 based on
Direct Filtration, however, some jurisdictions permit 2.5 credit, consistent with conventional treatment.

Selected Treatment Process Conceptual Design 5-1



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

Chlorine contact time (CT) disinfection is planned to achieve the remaining required 2-log virus and 1-log
Giardia inactivation, for a total of 4-log virus and 3-log Giardia reduction, as per Table 4-9.

51.1 Raw Water Pumping and Conveyance

Based on a review of available information, the existing raw water intake screens, suction pipeline, and
transmission main can be utilized without modifications. Each of the two raw water intake pumps have a
capacity of approximately 1.64 mgd which is sufficient to meet current maximum day demands, but not
projected future water demands. In order to meet projected maximum day demands in 2050, the Town must
upgrade the pump station with two new 2.15 mgd pumps.

To perform this upgrade while maintaining water supply to the treatment plant, a temporary bypass
pumping system would likely be necessary. This would allow for the existing vault to be expanded or
reconstructed to accommodate higher capacity pumps. An upgraded electric service, new motor starters and
instruments must be incorporated into the design. Variable frequency drives could also be considered.

The existing intake pumps each have a rated total dynamic head of approximately 38 feet according to the
pump nameplate data provided by CWD?2. Elevations and headlosses from the intake screens to the existing
plant and the proposed new plant are presented in Table 5-1.

Table 5-1: Intake Pumping Design Conditions

Existing Intake Proposed Intake

Pumping Criteria Pumping Pumping
Conditions Conditions

Design full flow (gpm) 1,140 1,500
Low lake water elevation (feet NGVD29) 500.5+ 500.5+
Plant process inlet elevation (feet NGVD29) 487+ 515+
Elevation difference (feet) -13.5 +14.5
Estimated friction and minor losses at full flow (feet) 17+ 33.5%
Required total dynamic head at full flow (feet) 3.5 48
Motor nominal horsepower (HP) 15 30

51.2 Treatment Plant Layout

General principles used when laying out the conceptual floor plan for the treatment plant include the
following recommendations, which can be refined during the detailed design phase:

o Where possible, utilize the slope of the site to reduce excavation for below grade structures and
allow for gravity flow for all of the main treatment processes.

e Locate occupied work room space close to the filter basins to allow for visual observation of
backwashing and other critical process components.

o Locate chemical storage systems as close to the point of application as possible.

e Use common walls and foundations between process basins and the building where feasible to
reduce construction costs.

e Avoid creating single points of failure that are difficult to access for repairs.

| Selected Treatment Process Conceptual Design 5-2



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

e Provide space for potential future addition of advanced treatment processes if needed in the
future such as filter aids, GAC, UV, etc.
e Address potential future regulations where feasible.

Due to the anticipated flow rates and scale of this facility, the Town may consider the use of packaged
treatment systems for flocculation, DAF and filtration which use coated steel or marine-grade aluminum
basins pre-engineered by the manufacturer with associated equipment. There are pros and cons to using
packaged systems. However, for the purposes of this conceptual design, it is assumed that these treatment
systems will not be packaged and will be custom-designed in concrete basins. The final selection will be
made during the detailed design phase.

5.1.3 Process Equipment Redundancy

Since this proposed plant is intended to provide 100% of the water supply to CWD2, it is necessary to
provide adequate redundancy to all critical treatment processes and equipment in accordance with Ten
States Standards and NY'S regulations. The proposed WTP design redundancy philosophy is described in
Table 5-2, where “N” is the minimum required number of duty units, and “N + 1”” denotes one standby unit
is to be provided.

Table 5-2: Proposed Plant Design Redundancy

Equipment Redundancy

Process train N+1
Treatment equipment N+1
Filters N+1
Clearwell N+1
Water pumps N+ 1
Chemical pumps N+ 1
Piping N+0

Furthermore, clarification is proposed to be sized to accommodate 75% of the maximum plant capacity
with one train offline to allow maintenance during low demand periods without service interruption. The
clearwell is proposed to be split into two equal-sized tanks sized for up to 50% of the maximum plant
capacity to allow for maintenance and inspection. Each filter is also sized for 33% of the maximum plant
capacity and four filters are provided, allowing one filter to be taken offline for maintenance or backwash
while maintaining 100% of the maximum plant capacity. This also allows the existing clearwell to be used
as the backwash supply tank based on the necessary flow needed for backwashing. The waste backwash
storage tank will be sized to contain up to two full backwash cycles’ worth of water.

514 Pre-Treatment Chemical Addition

Sulfuric acid would first be dosed to reduce the pH of the raw water to approximately 6.5 for optimal
coagulation and filtration. Other acids could also be used, but sulfuric acid is the most commonly used acid
for this purpose in this region. Sulfuric acid would also contribute additional sulfate ions to the water,
reducing the ratio of chloride to sulfate and potentially reducing corrosion in the distribution system.

| Selected Treatment Process Conceptual Design 5-3



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

A coagulant such as alum would subsequently be injected to begin the coagulation process as the raw water
enters the rapid mixing stage. The dosage rates for coagulant will be based on raw water quality parameters
such as turbidity, total organic carbon (TOC) and color. Dosage would be controlled via rate of flow
measurements and continuous analyzers.

Optionally, sodium hypochlorite could also be injected before the filters as a pre-oxidant. Dosage would be
based on the level of oxidation needed. One goal would be to maintain a minimum of 0.5 mg/L exiting the
filters to maintain a manganese dioxide coating on the filter sand, allowing any iron or manganese in the
water to be removed more effectively.

It is not necessary to provide caustic soda to increase pH at the head of the plant as the raw water pH is
consistently over 7.5. No other chemicals are proposed to be incorporated in the pre-treatment step at this
time, though provisions will be made for potential future use of a polymer to further optimize the treatment
process.

51.5 Rapid Mixing

The combined plant flow, consisting of flows from Lake Gleneida (and potentially West Branch Reservoir
in the future), as well as flow from the combined waste backwash washwater and filter-to-waste water
recycle tank, will enter the static mixers. In-line static mixers are proposed instead of in-channel mixers
based on the preliminary plant layout, though this can be reconsidered during the detailed design phase. It
should be noted that a flow control valve must be provided at the head of the new plant to throttle the flow
entering the plant from the fixed speed intake pumps.

One mixers is proposed to be provided, which would have spargers for sulfuric acid and coagulant. A spare
sparger could also be provided for future sodium hydroxide or cationic polymer application if needed.

The static mixers must be constructed of epoxy-coated steel or fiberglass-reinforced plastic to withstand
chemical attack. The size and length of the mixers will be selected during the detailed design phase.
Preliminary design criteria for conceptual design is provided in Table 5-3.

Table 5-3: Preliminary Design Criteria for Rapid Mixing

Parameter Criterion
Number of mixers 1
Assumed type of mixer In-Line Static Mixer
Expected Coefficient of Variance (CoV at 1-3 hydraulic

; : X 0.05
diameters downstream from mixer discharge)
Recommended maximum headloss at 2.15 mgd per mixer (psi) 2
Number of spargers per mixer (duty / spare) 2/1

5.1.6 Flocculation

When producing floc for flotation the goal is to produce smaller pin-point flocs with sizes ranging from 30-
50 um (0.001-0.002 inches), which requires a higher degree of agitation and allows for shorter flocculation
detention times than settleable floc. DAF flocculation G-values are usually between 70 and 100 sec™!. Tanks
would be sized to allow a minimum 5-minute hydraulic detention time per stage at maximum flow and

| Selected Treatment Process Conceptual Design 5-4



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

maximum velocity gradient of 100 sec!. Two stages of flocculation will be provided for a total minimum
detention time of 10 minutes. Vertical turbine axial flow hydrofoil flocculators are proposed to be used for
this application. Impeller diameters are typically between 30% and 45% of the flocculation tank dimensions
to maximize fluid motion while minimizing shear forces. The impellers usually have three or four blades
and are oriented to give a hydrofoil shape like a propeller. Preliminary design criteria for flocculation will
is provided in Table 5-4.

Table 5-4: Preliminary Design Criteria for Flocculation

Parameter Criterion
Recommended number of flocculators per stage 1
Recommended number of stages per train 2
Preliminary tank width, W (feet) 10
Preliminary tank length, L (feet) 10
Velocity gradient in each basin at 33°F (sec™) 60 — 100
Assumed impeller type Hydrofoil
Maximum impeller tip speed (fps) 8-12
Typical superficial velocity (fom) 6
Minimum superficial velocity (fpm) 3
RPM 11-30
Hydraulic detention time per stage at 2.15 mgd (minutes) 5
Hydraulic detention time per train at 2.15 mgd (minutes) 10

51.7 Dissolved Air Flotation

Flotation is performed by injecting a pressurized air-saturated recycle stream into the process flow.
Approximately 8 to 12% of the plant flow is saturated with air pressurized at 70 to 90 psig. This side stream
is referred to as the DAF recycle stream.

The DAF recycle stream is injected in the DAF contact zone, and the pressure is suddenly reduced to near
atmospheric levels using special DAF injection nozzles. As a result of the pressure drop, the recycle stream
releases air in the form of micro-bubbles that attach to the flocculated particles and float them to the surface
of the tank. This process forms a dense foam called “float” at the water surface. Periodically, this float is
removed by skimming the water surface into a trough, discharged by gravity to a floated solids storage tank.
Water following the DAF process, referred to as “floated” water, typically have turbidities less than 0.5
NTU.

DAF recycle water will be drawn from the floated water outlet channel prior to the filters. Air is compressed
and driven into pressurized DAF recycle water inside of a saturator vessel containing packed media. Air-
saturated water flows through piping manifolds located in the contact zone of the DAF basin. Special
nozzles are mounted on the manifolds, where high pressure air-saturated water is released into near-
atmospheric pressure unsaturated water. This sudden pressure reduction through the nozzle creates the
micro-bubbles used for flotation.

| Selected Treatment Process Conceptual Design 5-5



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

Water exits the second stage flocculation basin over a baffle wall and enters the DAF basin. The height of
the baffle wall is specified to ensure an even flow and an average velocity of less than 0.5 fps to minimize
damage or separation of the floc particles.

The process water then flows under a baffle wall into the DAF contact zone. At this point, the DAF recycle
water is injected near the bottom of the contact zone. This ensures adequate mixing and contact between
the micro-bubbles and the flocculated water. The water then travels over another baffle wall, which is
angled at the top to improve flotation hydraulics. The float rises to the surface and the clarified water passes
underneath into collection pipes located just above the floor of tank.

After this point, the clarified water exits the collection pipes and passes over an automatically controlled
weir into the floated water channel. Continuous turbidity analyzers will sample water from this point on
each train to monitor turbidity levels.

The floated solids will be removed hydraulically rather than using skimmers that scrape the solids. This is
to reduce the concentration of the floated solids in the collection trough and allow it to flow more easily to
the sewer system directly by gravity. Low pressure spray bars will be located on the DAF tank sidewalls
and in the trough to assist in the float removal by providing a lubricated surface between the tank walls and
the float.

Although loading rates up to 16 gpm/ft*> have been demonstrated successfully for high-rate applications,
pilot tests in this region have only been performed for up to 6 gpm/ft> applications, which has been accepted
by regulatory agencies on projects such as the New York City Croton WTP. See Table 5-5 for additional
preliminary design criteria.

Table 5-5: Preliminary Design Criteria for DAF

Parameter Criterion

Dissolved Air Flotation Tanks

Number of DAF trains 2
Preliminary tank length (feet) 18.75
Preliminary tank width (feet) 10
Preliminary tank depth (feet) 10
Preliminary tank area (ft?) 187.5
Design loading rate at 75% of 2.15 mgd per train (gpm/ft?) 6.0
Minimum design air content as.mass/volume ratio of inflow at 90
25°C, saturator pressure 70 psi and recycle rate 8% (g/m3)
Recycle Pumps
DAF recycle range 8-12% (10% average)
Number of pumps (duty/standby) 2/1
Saturators
Number of saturators (duty/standby) 1/1)
Type of saturator Packed Tower Vessel
Compressed Air System
Number of compressors (duty/standby) 21
Type of compressor Scroll

| Selected Treatment Process Conceptual Design 5-6



Town of Carmel March 2020
CWD2 Water Treatment Plant Upgrade
DRAFT Preliminary Engineering Report

51.8 Filtration

Filtration is the final particle removal process in the treatment train and is optimized by designing a filter
with the appropriate media configuration (media type and depth) and loading rate. The proposed filters will